Parts List

3
=
2

Description

Hitch head

Spring bar

Spring bar support bracket

Adjustable shank™

Snap-up handle

Hitch pin & clip

Hitch ball*, 2-5/16"

Lock washer, 1-1/4"

00| 00| =] | | s | Q0 P =

Hex nut, 1-1/4"142

=k
=

Hex bolt, 3/4"-10 X 5"

=k
—h

Serrated conical washer 3/4"

=k
¥

Nylock nut, 3/4"-10

'y
[ ]

Hex bolt, 5/8"-11 X 1-3/4"

e R R I e e e e N N - AL I

=

Square head bolt,
5/8"-11 X 1-3/4"

* Shank and hitch ball not included




	Blank Page

